39

999 9a390PP0 P i

?
|

20

\

AN

000000000
000000000
000000000
000000000
000000000

000000000
000000000
000000000
000000000
000300000

ﬁ# PH"(ﬁf_‘%fgngfgg PHP199 DESCRIPTION

1 7100P-371 7100P-411 | CABINET-TOP PANEL

2 7100P-369 7100P-407 | CABINET-RIGHT SIDE PANEL

3 7100P-368 7100P-408 | CABINET-LEFT SIDE PANEL

4 7100P-370 7100P-409  |CABINET-BACK PANEL

5 7100P-383 CABINET-COVER PLATE-OUTLET

6 7100P-385 GROMMET-LIP STYLE

7 7500P-115 SCREWS-COVER PLATE, CONTROL BOARD PLATE

8 7100P-374 7100P-410 | CABINET-FRONT PANEL

9 7100P-381 7100P-412 | PLATE-CONTROL BOARD

10 7450P-122 CONTROL BOARD

1 7100P-157 7100P-413 | WIRE HARNESS LOW VOLTAGE - STAGE 1

12 7100P-158 WIRE HARNESS 120V - STAGE 1

13 7100P-151 N/A WIRE HARNESS - LOW VOLTAGE - STAGE 2

14 7100P-153 N/A WIRE HARNESS - 120V - STAGE 2

15 7250P-150 PRESSURE SWITCH

16 7100P-382 CABINET-COVER PLATE-INLET (NOT SHOWN)

17 7100P-384 CABINET-COVER PLATE-AUXILIARY (NOT SHOWN)

18 7700P-097 TERMINAL BLOCK

19 7100P-009 DISPLAY ASSEMBLY

20 7350P-157 SCREWS - CABINET COVER PLATE
LP-454-W
04/07/17

ITEM # PHP199 P“’;gf{%]%%f” DESCRIPTION

1 7100P-036 T&P VALVE

2 7000P-852 LOW WATER CUT-OFF PROBE

3 7100P-006 HIGH LIMIT SAFETY SWITCH

4 7100P-004 TEMPERATURE SENSOR

5 7600P-045 COMBO SUPPLY/ECO SENSOR

6 2500-0092 DRAIN VALVE

7 7100P-147 7100P-050 | CONDENSATE ASSEMBLY

8 7100P-141 7100P-051  |EXHAUST ASSEMBLY (LOWER)

9 7100P-144 7100P-052  |AIR INLET ASSEMBLY (LOWER)

10 7100P-148 7100P-053  |GAS LINE ASSEMBLY

N 7100P-378 LOCATE BRACKET-SLOTIED

12 7100P-377 LOCATED BRACKET-FIXED

13 7100P-142 7100P-055  |EXHAUST ASSEMBLY (UPPER) (includes FLANGE, GASKET, HARDWARE)
14 7100P-145 7100P-054 | AIR INLET ASSEMBLY (UPPER) (includes FLANGE, GASKET, HARDWARE)
15 7100P-399 TEE-BRASS-1-1/2"

16 7100P-400 BUSHING-1-1/2"X 1"

77 7000P-805 TUBING - CLEAR (2 LENGTH)

18 7100P-008 2" FLEX HOSE - AIR INLET PIPE (8' LENGTH)

19 7100P-140 FLEXIBLE GAS LINE
20 N/A 1/4-20 NYLON LOCK NUTS - AIR INLET/EXHAUST
21 N/A 17420 X 1 HEX HEAD SCREWS - AIR INLET/EXHAUST

LP-454-Y
03/08/17

Figure 27 - Replacement Parts

LP-454 Rev. 4.7.17



40

LP454-X
04/03/17

R b
LN S5

”%m Description Reploce;#nem Part ffem Description Replocegﬁenf Part
1 |GASKET - MOUNTING PLATE 7100P-139 16 |COMBUSTION BLOWER (w/GASKET, SIGHT GLASS) 7100P-518
2 |MOUNTING PLATE 7100P-007 17 |SCREWS -10-32x 1/2 7700P-094
3 |GASKET - PROBES 7100P-155 18 |ADAPTER PLATE 7250P-644
4 |FLAME RECTIFICATION PROBE 7100P-082 19 |FLAT HEAD SCREW - ADAPTER PLATE 7100P-045
5 |IGNITOR ELECTRODE 7100P-124 20 |AIR INTAKE ADAPTER - BLOWER SIDE 7500P-185
6 [10-32 X 3/8 SCREWS/#10 LOCK WASHERS N/A 21 [SWIRL PLATE - BLACK (100/130K BTU) 7100P-042
7 |SCREWS-5/16-18 7700P-101 SWIRL PLATE - WHITE (160/199K BTU) 7500P-092
8 | GASKET - BURNER MOUNTING FLANGE 7100P-152 22 |AIR INTAKE ADAPTER - VALVE SIDE 7500P-184
9 |BURNER - 100-130K BTU 7100P-516 23 |GAS VALVE (100/130K BTU) 7000P-862

BURNER - 160-199K BTU 7100P-517 GAS VALVE (160/199K BTU) 7000P-863
10 |GASKET - BURNER OUTLET 7000P-361 24 |GAS VALVE ADAPTER (w/O-RING) 7250P-454
11 |GASKET - SIGHT GLASS 7100P-105 25 [SCREWS - M4 X 20MM - GAS VALVE ADAPTER 7250P-717
12 [SIGHT GLASS G2000 26 |GAS SHUT-OFF VALVE 7250P-140
13 |AIR CHANNEL 7100P-048 27 |1/2"FLARE X 1/2" NPT FLEX HOSE 7100P-140
14 [1/4-20 BRASS NUTS/1/4 LOCK WASHERS 7100P-268 28 |TUBE - AIR INLET 7500P-189
15 |GASKET - BLOWER TO AIR CHANNEL 7500P-075

Figure 28 - Replacement Parts - Combustion System

LP-454 Rev. 4.7.17




